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for at least 4 hours before delivery; therefore, such procedures 
should be timed accordingly, if possible (CIII).
•	 No medically necessary obstetric procedure should be

delayed in order to achieve 4 hours of GBS prophylaxis 
before delivery (AIII).

Secondary Prevention 
Among Infants

To detect potential sepsis cases in newborns as early as pos-
sible, newborns should be managed according to the algorithm 
provided (Figure 9).The following are 
key components of the neonatal man-
agement algorithm:
• Any newborn with signs of sepsis

should receive a full diagnostic evalu-
ation and receive antibiotic therapy 
pending the results of the evaluation.
The evaluation should include a blood 
culture; a CBC including white blood 
cell differential and platelet count; 
a chest radiograph if any abnormal 
respiratory signs are present; and a 
lumbar puncture if the newborn is 
stable enough to tolerate the procedure 
and sepsis is suspected. Therapy for the 
infant should include antimicrobial 
agents active against GBS (including 
intravenous ampicillin) as well as other 
organisms that might cause neonatal 
sepsis, such as E. coli (AII).
•	Well-appearingnewbornswhosemoth-

ers had suspected chorioamnionitis 
should undergo a limited evaluation 
and receive antibiotic therapy pending
culture results (AII). The evaluation
should include a blood culture and a
CBC including white blood cell dif-
ferential and platelet count; no chest
radiograph or lumbar puncture is 
needed. Consultation with obstetric 
providers to assess whether chorioam-
nionitis was suspected is important 
to determine neonatal management 
(CIII).
•	Well-appearing infants whose moth-

ers had no chorioamnionitis and 
no indication for GBS prophylaxis 
should be managed according to 
routine clinical care (CIII).

FIGURE 8. Recommended regimens for intrapartum antibiotic prophylaxis for prevention of 
early-onset group B streptococcal (GBS) disease*

Abbreviation: IV = intravenously.
* Broader spectrum agents, including an agent active against GBS, might be necessary for treatment of 

chorioamnionitis.
† Doses ranging from 2.5 to 3.0 million units are acceptable for the doses administered every 4 hours fol-

lowing the initial dose. The choice of dose within that range should be guided by which formulations of 
penicillin G are readily available to reduce the need for pharmacies to specially prepare doses. 

§ Penicillin-allergic patients with a history of anaphylaxis, angioedema, respiratory distress, or urticaria 
following administration of penicillin or a cephalosporin are considered to be at high risk for anaphylaxis 
and should not receive penicillin, ampicillin, or cefazolin for GBS intrapartum prophylaxis. For penicillin-
allergic patients who do not have a history of those reactions, cefazolin is the preferred agent because 
pharmacologic data suggest it achieves effective intraamniotic concentrations. Vancomycin and clin-
damycin should be reserved for penicillin-allergic women at high risk for anaphylaxis.

¶ If laboratory facilities are adequate, clindamycin and erythromycin susceptibility testing (Box 3) should be
performed on prenatal GBS isolates from penicillin-allergic women at high risk for anaphylaxis. If no suscep-
tibility testing is performed, or the results are not available at the time of labor, vancomycin is the preferred
agent for GBS intrapartum prophylaxis for penicillin-allergic women at high risk for anaphylaxis. 

** Resistance to erythromycin is often but not always associated with clindamycin resistance. If an isolate is 
resistant to erythromycin, it might have inducible resistance to clindamycin, even if it appears susceptible 
to clindamycin. If a GBS isolate is susceptible to clindamycin, resistant to erythromycin, and testing for 
inducible clindamycin resistance has been performed and is negative (no inducible resistance) , then 
clindamycin can be used for GBS intrapartum prophylaxis instead of vancomycin. 

Patient allergic to penicillin?

Penicillin G, 5 million units IV initial dose, 
then 2.5–3.0 million units† every 4 hrs until delivery

or
Ampicillin, 2 g IV initial dose, 

then 1 g IV every 4 hrs until delivery

Patient with a history of any of the following 
after receiving penicillin or a cephalosporin?§

• Anaphylaxis
• Angioedema
• Respiratory distress
• Urticaria

YesNo

YesNo

Cefazolin, 2g IV initial dose, 
then 1 g IV every 8 hrs until delivery

Isolate susceptible to clindamycin¶

and erythromycin**?

YesNo

Vancomycin, 1 g IV 
every 12 hrs until delivery

Clindamycin, 900 mg IV 
every 8 hrs until delivery 

  

         

	 	 	 	 	 	 	
         

        

	 	 	 	 	 	 	

    
 

     
     

    
     

     
     

     
      

    
     

    

	 	 	
   

    
 
 
 

 
    

   

    
   

	 	 	
    
    

    

  

	 	 	 	 	 	 	
 

  

  

  

          

   

 
            

  
              

 

BOX 4. Identification of group B Streptococcus (GBS) bacteriuria in 
pregnant women 

•  Routine 	 screening 	 for 	 asymptomatic 	 bacteriuria 	 is	
recommended in pregnant women, and laboratories
should screen urine culture specimens for the presence
of GBS in concentrations of 104  colony-forming units
(cfu)/ml or greater.
•  Laboratories should identify GBS when present at

≥104 cfu/ml in pure culture or mixed with a second
microorganism.
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